A

MFG. CO. INC.

eXplorer 1800

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark maower. This product
has been carefully designed and manufactured to give you a maximum amount of
dependability and years of troublefree operation.

If you need to order replacement parts from your dealer, please furnish the serial
number and model number from your mower, as well as the part number and
description of the pant you need.,

For your convenience, we have provided this space for you to record the model

and serial number from your mower. Please read this booklet and keep handy for
all operators and senicemen.

MODEL NO.

SERIAL NO.

DATE PURCHASED

PURCHASED FROM



johnssj
Rectangle

johnssj
Rectangle





johnssj
Rectangle



GRASS CATCHER

PART # QTY.

KEY DESCRIPTION

| - 513674......... | I Front — Grass Catcher

R 512784......... | I Chute Sub Assy. — Grass Catcher

513595......... { rreseen Chute ~ Grass Catcher :
513777......... fresiere Deflsctor — Grass Chute
(Not Shown)
k< 805507......... 15, Std. Flat Washer for 3/18
‘ Pop Rivet

L . 512612......... j PR Grass Catcher Frame Widmt,

Sevvrians 800254......... [ T 1/4—20 UNC x 1 Hex Head
Cpscr. Gr.5

< 513608......... 2.......8pring — Catcher Lid

ST 800258......... 2. 1/4-20 UNC x 2 Hex Head
Cpscr, Gr.5

- S 513669......... 2....... Bushing ~ Lid Spring .

L= N 512623......... ) S Frame Widmt. ~ Rear Hinge

10 513675......... Teernens Top - Grass Catcher

| | T 803012......... 21........ 3/13 X 3/8 Max Grip Pop

ivet

12........ 803036......... 20........ #1224 x 3/4 Hex Washer
Hd, Thd. Cutting Screw

< N 513616......... 1....... Screen - Perforated - RH

L - §13670......... k T Guard — Tub Seam

g [~ 513614......... 1.....Screen — Perforated — LH

16 513504......... 2........Grass Tub

17...... 513610......... 4........Link ~ Hinge

= 18 513664......... 8........ Bushing - Shackle
19 513782......... - Strap - Hinge Bolt - Front

KEY. PART # QTY. DESCRIPTION
20.ccrinene 513780......... A Strap ~ Hinge Bolt — Rear
2......... B04255......... 24........ 1/4-20 UNC Hex Nylock Nut
- 809007......... P 3/8~-16 UNC Whizlock Nut
23..iinn, 513034......... 4.......Bearing - DU
24........800298......... 2.......3/B~16 UNC x 2-1/2 Hex
Head Cpscr. Gr.5 (Pitd.)
25....oee. 513407......... 2.......Wheel — Rubber Bumper
26......... 800300..........2........3/8— 16 UNC x 3 Hex Head
Cpser. Gr.5
27 . 5§13385......... - Bushing -~ Box Pivot
28........ 800258......... 12........ 1/4-20 UNC x 2 Hex Hd. Cpser.
29t 512603......... | uift Frame Widmt.
K0 S 513291....... e Pucievene Bumper
a1........513503......... j ST Strap - Box Restraint
32......... $13502......... 3........ Clamp - Strap
3. BO7514......... - 1/4—20 UNGC x 1 Carriage Bolt
A........ B00267......... T 1/4—20 UNC x 5-1/2 Hex Hsad
Cpscr, Gr.5
35......... 800255......c. Tovvuree 1/4-20 UNC x 1-1/4 Hex Head
Cpscr. Gr.5
36......... 804257 . 2""""3/8(;|1ds) UNC Hex Nylock Nut
td.
<] — 803010......... 4.......3/16 x 1/4 Max Grip Pop Rivet
38....0ue B805254......... 20........ 12 Std. Flat Washer


johnssj
Rectangle


johnssj
Rectangle





johnssj
Rectangle


johnssj
Rectangle



MOWER DECK AND SUPPORT

.3
2

PART # QTY. DESCRIPTION

Idler & Bushing Kit

ddler & Bushing Kit
3/8-16 UNC Whizlock Nut
.Spring - Deck Idler
-Idier Widm't. ~ Deck Drive

PNOD;h N~

“idler Afm — Brg Sub Assy.
3/8-16 UNC x 1.50 Hex Head

[{+]

Cpscer. (Pitd,
10.ceinee 513596......... 2.......Deck Support Spring -
f  FO— 801039......... .#10-24 x 5/8 Pan Head Sid.
Machine Screw
12......... 804252......... #1024 Hex Nyloc Nut
13.........803012.. .-3/16 x 3/8 Pop Rivet
14, .513429.. ..Stiffener ~ Discharge Chute
15. .513438.. -Hinge - Discharge Chute
16.........803031.. 3/8-24 UNF Torgue Nut
17. .513528., Link - Rear Deck Support
18.........513680.. Clip — Dsck Hold-up Rod
19.........513630......... Deck Hold-~up Rod
20......... 803014 5/16-18 UNGC Forged Stesl
Wing Nut
21.......513421......... T Guard - PTO
22.. e 513196......... T PTO Shaft — Shaft Half
b-ic I 803321......... 2o 3/8-16 UNC x 3/8 Skt. Head
Knurled Cup Point Set Scr.
24......... 513046......... 1......... Tube — Discharge Extension

........ Discharge Tube Sub Ass'y.
........ 5/8-18 UNF Hex Nut {Pitd.)
........ Spring - Disk

\eSheave — Blade Drive

.o .HOUSING ~  Bearing

........ Spacer - Bearing

........ Bearing — Ball

Sgal - Mechanical Dust
Ring —~ Retaining

#61 Woodruff Key

Fing. Grease 1/4-28 Strght.
Spindle - Blade RH

Wshr, Hd. Taptite Thrd.
22" Blade - Mower LH
........Washer - Spring Disc. 1/2

w1/2-20 UNF x 1 Hex Head
Cpscr. Gr.5
w..Sheave — Biade Drive
7" Blade — Mower
...1/2-20 UNF LH x 1 Hex Head

Cpser. Gr.5
22" Blade - Mower RH

Spindle - .Blade LH
3/8-16 UNC x 2 Hex Head
Cpscr. Gr.5

KEY__PART # QTY. DESCRIPTION

Screw — 3/8-16 UNC x 3/4 Hx.
rmg.

46......... 513842.........
47.ccinn 803310.........
48......... 7008.........
49......... 803018.........
50.0ennen- 5$13636.........
[ (Y- 807005.........
52......... 512250.........
53.......0 808001.........
L+ N 513431.....c
55....c.0u. 807503.........
56..cniin 512417.........
57.........513680.........
58...oiune 513679

59........513413.........
60.........513681

61........513682.........
82......... 512419

64...uu....B05008....... 10,
B5.........806006 Buroorne
66.........513424. ...

e #9 Woodruff Key 3/16 x 3
e 3/8=16 UNC x 1 Whazlk,
....Gearbox — Mower Deck
... #6 Woodrutf Key 5/32 x 5/8
....Deck Widm't.

wnSheave 595 0.D.
..5et Screw -~ 5/18-18 x 3/8

Knurled Cup Point 4
ok Gr.5

5/16- 18 UNC Whizlock Nut
Guard - Bait )
5/16-18 UNC x 3/4 Carriage
Bolt Gr.5
Support Widm't. — Deck
Pad - Anti Skid Upper LH,
Pad - Anti Skid Upper RH
Hinge — Floor Pan .
Pad - Anti Skid Lower RH
Pad - Anti Skid Lower LH
Floor Pan Widm't - Deck
1/2-13 UNG Hex Nut
1/2 Reg. Spring Lockwasher
5/8 Hair Pin Clip

R Pivot = Mounting RH -

67.....513342........ 4........ Bracket - Deck Pivot
€8......... 513315.........12........ Spacer — Pivot MountingI
ga......... 800332......... 4...... 1/2-13 UNC x 5-1/2 Hex Head
Cpscrw. Gr.5
70.crun.s 800333......... 4......1/2—-13 UNC x 2-1/2 Hex. Head
Cpscrw. Gr.5
[ P 805267......... 2........5/8 SAE Flat Washer
- R 806007......... 2......7/8 Hair Pin Clip
£ — 808507......... 2. Ring - Retaining
FL 513336......... 2iiinnn Bushing - Deck Support
= T— 513334......... - Washer
- - 513648......... P Wheel & Tire Ass'y. 9 x 3.50-4
513807......... - Wheal
513808......... 2o Tire 9 x 3.50-4
513809......... b~ Bearing
513810......... 4....... Bushing
T venerana §13547......... 2.....Spacer — Front Caster
78........ 800334......... 2,....1/2-13 UNC x 6 Hex Head
Cpscrw, Gr.5
(2 - 5§12549......... 2iirrens Caster Widm't. ~ Front
80......... 303044......... - B Bearing — Flanged
81......... 373034......... - - Swivel Washer
82.........8050086......... - S~ 3/8 Hsavy Spring Lockwasher
83......... 800292......... 2...-.....3/8C—16 UNC x 1 Gr.5 Hex Head
PSCrw.
B4......... 513307......... | S~ Belt - Deck Drive (44" Deck)
85.........373054......... 2........ Spring
86...uuun. 513313......... )[R Pivot -~ Mounting LH
87 803014......... 2.....3/16 x 1/4 Max Grip Pop Rivet
88......... 811001......... 2 Grease Fing. -~ 1/8-27 Straight


johnssj
Rectangle


johnssj
Rectangle



3¢ 29 28 25

46
41 40 39 38 37 36 35 34 33
MAIN FRAME GROUP
KEY _ PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION
Seat Mount Widmt. (- B0S008......... EC I 1/2 Reg Spring Lockwasher
5/16-18 UNC x 3/4 Whizlock 27 i 804509......... d........ 1/2~13 UNC Hex Nut
Bolt Gr.5 28......... 513009......... 4uvurunes Whee! Bearing
~Bumper — Seat 29 $12001......... - Wheel Spacer Weldmt.
.-3/8-16 UNGC Hex Nyloc Nut 30 513058......... P Wheel & Tire Assy. 11 x 4.00-5
.Support - Fender 513023......... 2iviriaa. Wheel
........ 5/16—-18 UNC x 3/4 Hex Head 513032......... 2......Tire 11 x 4.00-5
] Cpscr. Gr.5 ... 802002......... F J—. #10-32 UNF x 1/2 Hex Head
........ 5/16-18 UNC Whiziock Nut ) Sitd. Self Tapping Screw
........ 3/8-16 UNC x 8 Hex Head 32......513735......... 1.......Shield - Pump Beit
Cpscr. Gr.5 k< NN 513011......... 8........ 1/2-20 Wheel Nut
Seat ... 513008......... 2 Wheel & Tire Assy. 18 x 8.50-8
Arm Rests (Optional) 513042......... - Whesl
-.Fender - RH 513043......... P~ Tire 18 x 8.50-8
Seat Lift Bar Widmt, 35........804252......... ) [ #10-24 UNC Hex Nylock Nut
-------- 3/8~16 UNC x 3/4 Hex Head 3.........513639......... 1.......Clip — Seat Holdup Rod
Cpser, Gr.5 37 513684......... | P Rod - Seat Holdu
-------- 3/8 Heavy Spring Lockwasher 38.........801039......... 1......#10-24 UNC x 5/8 Pan Head
weeneFeNder ~ LH : Sitd. Mach. Screw
- #12-24 % 3/4 Hex Wshr, Hd. 39......... 806753......... ) [ 3/32 x 1/2 Cotter Pin
Thd. Cutting Screw 40......... 805256......... 1........1/4 Std. Flat Washer
wreeMain Frame Widmt. 3 I 513641......... 1.......Spring — Seat Holdup Rod
«Bushing = Pivot 42........513682......... 2.......Mount Tab - Consols
......B8aM Widmt. - Caster 43......... 513686......... T Console - Steering Bottom
«1/2-13 UNC x 5 Hex Head 4. 513685......... 1......Console — Steering Top
Cpscr., Gr.5 45......... 512708......... ) RO Caster Beamn & Bushing Assy.
-------- Cap - Grease 46.........512373......... 2........Caster Wheel Sub Assy.
........ Ring - Retaining 47.........802001......... 4.......#12-24 x 1/2 Hex Slot Head
-wneeBB8EMING  Ball Thd. Cutting Screw
2o Caster Wldmt,
w1/2-13 UNC x 6-1/2 Hex 48, 805254......... 16....... #12 Std. Flat Washer

Head Cpscr. Gr.5


johnssj
Rectangle


johnssj
Rectangle



ENGINE COMPARTMENT

PART # _ QTY. DESCRIPTION _ KEY _PAAT # QTY, DESCRIPTION
......... BOS007..cinee 4ueennnnn3/8 =168 UNC Whizlock Nut 25.........513525......... 1........Choke Cable
......... 800292......... 4.......3/8-16 UNC x 1 Hex Head 28.........513784......... 1.......Plate — LH Fender
- Cpscr. Gr.5 ) Py fRR— 513646......... 1........Valve - Fuel Shut- off
513040......... 1.......Sheave 5.95 O.D. (B Belt) 28.......d 804255......... 5........1/4- 20 UNC Hex Nylock Nut

803022.,...0000 - 5/16—-18 UNC x 5/8 Sa. : .= I 513647..c00ere - Strap ~ Fuel Tank Mounting

Hd. Cup Pt. StScr. 30......... 513645......... y - Bushing -~ Fusl Tank
......... 513697......... 1......Fan - Belt Cooling 31.........800009......... 2.......1/4—-20 UNC x 2-1/2 Hex Head
800251......... 3........1/4-20 UNC x 5/8 Hex Head - Tap Bolt Gr.5
: Cpscr. Gr.5 5Pltd.) 2. 800252......... 3. 1/4-20 UNC x 3/4 Hex Head
807263......... toe /4 Sg. % 1-1/4 Machine Key Cpscr. Gr.S _
303077...ccnene 4.0 Clamp -~ Gas Line : 33......... 513601......... 1.......Channel — Tank Mount
......... 303022......... 1.......Fuel Line 34........513508......... 1.......Cap -~ Fuel Tank
......... 303197......... 1.......Fiiter - Fuel Line 35.........513243......... 1......Tank — Fusi
......... 513581......... 1........Fuel Line - 3.........513643......... 1.......Baffle - Engine LH
......... §13375......... 1.......8witch —- Gil Pressure 37.........803035......... 4........Pop Rivet 3/16 x .250 Max Grip
......... 513578......... 1.......Elbow — 45 Strest (1/8 NPT) Lg. Hd. Al Riv/Al Mandret
......... 1......Engine -~ 18 HP Twin Cyl. © . 3B.......BOB252......... T......#10 Std. Flat Washer
.......................... Oil Fiter — Kohler #52-080-02 39.........802002......... 7.......#10-32 UNF x 1/2 Hex Head
......... 808012......... 6.......1/4~20 UNC Whizlock Nut Shd. Self Tapping Screw
......... 513636......... 1......Heat Shield - Front 40........513142......... 1.......Baffle — Engine Air _
--------- 513637......... 1.......Heat Shield — RH : 41........513644......... 1........Baffle — Engine Rear '
......... 800251.......0r Bureee1/4-20 UNC x 5/8 Hex Head 42.,.......803010......... a‘_._,__,l:i(m x 1/4 Max Grip Pop Rivet
Cpscr. Gr.S 43........513462......... I inge — Engine Cover
801039.........10.......#10- 24 UNC x 5/8 Pan Head 44........513461......... 1........Cover - Engine
~ Sitd. Mach. Screw 45......... 513544......... 1.......5upport ~ Fuel Tank Side
......... 804252.........10........#10-24 UNG Hex Nylock Nut 46.11112...303267....nn., 1. Plastic Tie — Small
......... 5135892......... 1........XnOb - Red Ball 47...u... wernsee Tewnn Al Filter ~ Kohler #47-083-01
......... 513524......... 1.......Throttle Cable 48......... wosesnes TownnnFOBM Pracleaner —
......... 513503......... t........Knob - Black Ball Kohler #52-083-01

T


johnssj
Rectangle


johnssj
Rectangle



23 22

21 15 14

N

STEERING AND MOTION CONTROLS

KEY PART # QTY. DESGRIPTION

. Steering Wheel )

1/4 x 2-1/4 Roll Pin

Bearing — Steerin

Boot — Steering Column

5/16—-18 UNC X 2 Hex Head
Cpser. Gr.5

...1/4=20 UNC x 5/8 Hex Head

Cpscr. Gr.5

L 805004......... A 1/4 Heavy %pring Lockwasher
< T B00254......... g I 1/4-20 UNC x 1 Hex Head
' Cpscr. Gr.5

> I 804255......... j PP 1/4-20 UNC Hex Nylock Nut
10 809012......... Ticen. 1/4- 20 UNC Whizlock Nut

SN | [ 807504......... 4. 1/4-20 UNC x 1-1/2 Carrlage

: - Bolt Gr.5 Pltd.

12, e 803026......... B.iinen M5 x 0.8 x 25mm Hex Head Cpscr.
13.........513151 2......Plate - Clamp
j [ S §13146......... P~ I Arm = Pump Control
g L I— 804750......... L — 1/4-20 UNC Hex Jam Nut Pid.
16....ccu. 513132......... B........ Joint ~ Ball
| ) fo— 513499......... EC - Rod - Steering :
18..ceeue 512138......... 2........Housing Widm't. ~ Override
18........ 805263......... i . 1/2 SAE Flat Washer

KEY _PART # _QTY. DESCRIPTION

20, 804758......... 14........Hex Jam Nut - 5/16-24

-3 " 513140......... ‘3........Bearing - Control

-2~ 808023......... Toerens Collar ~ Clamptite 1/2

23........ 513139......... T Spring — Centering

b S 512031......... ) Control Widm't. - Turn

25..cnnene 512061......... g Shaft Widm'’t. - Steering

26 512497 Torira Control Widm't. — Motion

-y S 513155......... b - Grip — Motion Control Handle

1= 512718......... ) [P Motion Control Knob

29......... 513076.....00.s 3.......8pring — -Disk 1/2

30......... 513173......... § Bearing - Control Mount

F< 3 IR 513148......... 2. Washer ~ Friction -

2. 513143......... - - Block - Control Mount

3. 513184......... ) (- Arm — Friction .

34......... 802002......... 2....#10-32 x 1/2 Hex Head Sitd.
_ Self Tapping Screw (Pltd.)

KT 513479......... J....uee. Bushing - Spring Guide

3B..inivas 513296...000000 S I Spring -~ Reverse Indicator

k< 1 S 5§135186......... 1.......Washer — Reverse Indicator

38......... 809001......... 1........5/16 ~ 18 UNC Whizlock Nut



johnssj
Rectangle


johnssj
Rectangle



- HYDRAULICS

]

PART # QTY.  DESCRIPTION

e PUMP  ~  Variable Hydréulic :
wonElDOwW ~ 90 {4 O-R Boss/6 J[G;

awalee-Branch (4 JIC/4 O-R Boss,
woElbow — 80 (8 O-R Face/
8 O-R Boss)
M5 x 0.8 x 10mm Hex Flg. Scr.
Handle - ngass Control
.3/8~16 UNGC x 1 Whzlk. Bolt Gr.5
.3/8-16 UNC Whizlock Nut
.Hose - RH Pmp Upr, LH Mtr Fwd
.Hose - RH Pmp Lwr, LH Mir Rev
.Hose - LH Pmp Upr, RH Mtr Rev
.Hose - LH Pmp Lwr, RH Mtr Fwd
.Elbow — 45 (8 O-R Face/
10 O-R Boss)
2. Woodruff Key ~ 1-1/4 x 5/16
#D ANSI 1010
2.......Nut — Hx. Sltd. 1.00-20
SAE Std. J501
wnn3/64 X 1-1/2 Colter Pin
-..Motor — Whesl
Hose Ass’y. ~ Return
...Connector” — Male (4 JIC/4 NPT)

PO BRBNN AMNN

KEY PART # QTY.  DESCRIPTION )

804255......... 2........1/4~20 UNC Hex Nylock Nut {Pitd)
by SO 513166......... 1........Reservoir — Hydraulic Fluid
22......... 513167......... ) I Cap - Hydrauiic Reservoir .
23......... 51351000 uiees Tovennnn Connector — Male (4 NPT/8 JIC)
24......... 512857......... 1......Hose Ass'y. — Supply
5.0 513509......... 1.......Elbow — Male (6 NFT/6 JIC)
26..0rennne 513512......... 1......Elbow — Streat (6 N
-7 SO 800251......... 2o 1/4-20 UNC x 5/8 Hex Head

. Cpscr. Gr.5

28...ucun. 805004......... 2. 1/4 Heavy Spring Lockwasher
29......... 513006......... ) [ ead - Filter . -
30......... 513211......... 1.......Element — OIl Filter
< ) [P 513513......... 1......Tee — Sireet (8 NPT)
32, 51351 1.cvrnee ) Connector ~ Male (6 NPT/6 JIC
33......... 512558......... 1o Hose Ass’y. — Charge Pump R
M. 512559......... ) P Hose Ass'y. — Charge Pump LH
< - T 513010......... ) P Elbow - 80 (4 O-R Boss/4 JIC)
%6{ ......... 51225% ......... L [ Hose Ass'y. — Case Drain

..... 2w 1/4-20 UNC x 3/4 Hex Head Cpscr.


johnssj
Rectangle


johnssj
Rectangle



26

PARKING BRAKES

KEY _PART # QTY. DESCRIPTION

........ Rod widm't. — Lockout
........ 3/32 x 1/2 Cotter Pin
2......Link Widm't. — Brake

e Spring — Brake Apply
e LiNK — Brake Connecting
........ Grease Fing. 1/4-28 Strﬁiight
......Clovis Pin 1/4 x 9/16 (Pitd.)
..Hub & Brake Drum Ass'y.
Hub & Brake Drum

..Band - Brake

1/2-13, UNC x 2-1/2 Hex Head
Cpscr. Gr.5
..1/2 Reg. Spring Lockwasher
4 i/2-13 UNC Hex Nut

........ Roll Pin ,188 x 1.0
........ E-Ring ’

KEY

PART # QTY. . DESCRIPTION

Link — Brake Actuator
5/16 SAE Flat Washer
1/8 x 3/4 Cotter Pin
Brake Bracket Widm't. LH
........ Brake Bracket Widm't. RH

{Not Shown)
1/2 SAE Flat Washer
w2 Hailrpin Cotter

..Spring — Brake Handle
..1/4 Std. Flat Washer
...Adjustment Swivei Short
Handle & Trigger Widmt — Brake
Grip — Brake Handle
1/8 x 1 Cotter Pin



johnssj
Rectangle


johnssj
Rectangle



18 33 t9 20

ELECTRICAL GROUP

32
31 1 28

| 08 /@

! ¢

& ! 36—o

{4

Iy, 7~ / r

24 3
28
27
17
23
KEY PART # QTY, DESCRIPTION
| P §13370......... 2. Bolt - Hold Down
- 512320......... 1........Hold Down widm't. Battery
Jirer..805256........ - B 1/4 Std. Flat Washer ‘
L 804255........ v 2unne1/4=20 UNC Hex Nylock Nut
| T— 809001...... e 2o 5/16 =18 UNC Whizlock Nut
- T~ 543390....c0000 1.......Insulator, Battery (-}
Tovarnnn BO027H.... ... 2 5/16—18 UNC x 3/4 Hex Hd.
Cpscr. Gr.5
L S 543391......... 1........Insulator, Battery (+)
L N 513056......... to.Wire ~ Battery (=) to
Eng. Bk

10.........513762.u..000n. B........Clip - .50 Loom
L PR 513053......... ) Wire — Battery {+) to

Sol. Sw,
12, 543393......... 1. Insulator, Solenoid
13 513075......... ) PO Switch — 12V Solenoid
14.........800251. ........ 2 iie 1/4—20 UNC x 5/8 Hex Hd
Cpscr. Gr.5
15.crccrend 80o012......... 4. 1/4—20 UNC Whizlock Nut
|- - 5§13582......... 1......\Wire — Sol. Sw. to Starter
17 evenns 802002......... Tevrren#10 =32 UNF x 172 Hex Hd

Sttd. Self Tapping Screw

- 10 -

KEY PART # QTY. DESCRIPTION

9.......#10-24 UNC x 5/8 Pan Head
Sitd. Mach. Screw

2 Switch - N.C. ~ Gra
S F— Actuator — Seat Switc
- 5/16 - 18 UNC Whizlock Nut
A PV Spring Mount Widm't. - Seat
) P Spring - Seat Switch
1. 5/16—18 UNC x 7 Gr.5 Hex
Head Capscrew
j PR Wire Harness
v 3eennnPlastic Tie — Small
........ Grommet - .38 Hole
....Battery - 12 Volt
.Meter — Engine Hours
Switch - Ignition
.Bracket — PTO Switch Mount
.Module ~ Safety Interlock
JFuse — Blade Typa 20 AMP
1/4-20 UNC x 3/4 Hex Head
Capscrew Gr.5


johnssj
Rectangle


johnssj
Rectangle



11 -



johnssj
Rectangle



.Assy gng — ejpuey OldeL
‘Assy qng - yjuRID [l8g e
Old - yeusRer—=s
Mel0g 195 -
pue Je|jog-%oot/m Buuesg g
ebueld - Busnoy g
MaIg 188 juadng papnuy :
‘PH "BIS B/€ X ONN 9L -8/e""g
ieH sany - yeyg OLd™l
8AUQ amysod - Asfing )
JBuEIdY INN ONN Q2 =+/1
Agnd — sbuely
3Eg BAUQ BARISOH L
wwsgz x 'bg wwg Aey sugoep
BAlQ amsod - AgndgTy
MBIISISS JU0d dn)
‘PH PIS 8/S X DNN 8L -91/5
Jeysemyao Suuds "AaH /)
g5 mausasden
Peaq XeH v/g—1 X 0B —p/L
eAng dungd — “LWPIM Jeus L
W8 Wl = OABBySTTTTY
gD yog
efeled ¥/g X ONM BL-91/g"9
g

14
[
4
14
14
¥

§u5 yog ebewsen MoeN
BS HOYS | X ONN 8L =91/
M8I9S 195 julod dn)
‘PH .Uw m\m b 4 UZD mwl.m_.\m...:.-.V
8A00SD g, 'Q'0 §'§ - eARBUST |
sipueH s¥eug ~ duo”
Old = LWPIM 9jpuep
Jaddn Old ~ pog™ -
PPN OLd — POy
Jaysem i 3vs g/
Old - LUWpIM YuelD jlag
Nna - BSugesg-
JBMOT OLd HY - POH™
epang wing - Apogre
ﬁ.—u«_n-v NN wer xaH H1 2NN mwlm—-\m..:.:.
uld JeNod ¥/g x By
h@.?:OI— OL-& - ..DOE........F
n.ommw SLY 8215 ,8, ~ YeA-A"TUL
(ud) Sey 9215 .9, = WBH-A""L

L
3
3
8
14
4
¥
L
S
L
[

e gy hmrm..:.....,:m.\.
204818 el
.........¢_.om_.m..........E

g Gy grr g
serng | R @0

T oo e
SBLELG ™29
B0EELS "9

9
g 0BG EG
T
e O G g
g peEegg
e 00C08™ TGS
s seapnge s

s OEORL G G
e [ ZOELS GG

ep0G 108G
GG 08T G
raanangHeag
"8S0ELSTTTeS
“02080E" """ 1§
NicHs
CTTTTREGELS T By

sesegees) o
e - p Ry
sy Gma 6

192908 Ly
..... - OPGELG T Op
e EOBLG B
..... pGOELS " 8E

NOILJIHOS3a "ALD  # lHvd A3

BuoIsug) yeg - %z;m........_.
uolsual y8g .— DBuudg: -
wog dey
peay xsH € X ONN 8L -8/g
LWPIM Wiy Bumge
ud Jajon L x g/
Jaysem 184 Jvs gL
. wiy Bupmg - Jaoedg:
eAZaUS "yull - 1P eled
Bujuierey Gury-
£0L° X g6 Buy 0,
Jgjsuel] —~ -Assy qQng eaesug
lajsues| — aAsaygee
Buueeg sajsuei] - JsoBdg
BABBYS “Juil -~ ASsy josuon
Jaysem 184 RIS 91/g
eABaUS “Jul — LWPIM [0aUoDy
na - Buuesg
duueisy Buy
BISUBIL — CLLIPIM 10AIT
¥ X m_.\m bl ._mom&w::::
NN Y0ZIUM ONN 84 —SL/S"
Jaysem N207 Buudsg Aad gE/g
TLWPIM_Bping jeg
('Pud} 9i/5 Buudg asig-
(pid) S “asdy
FesH XaH #/€ X ONN 8L —91/g
G osdn
PESH XoH 9 X ONN 8L -91/§""
Uy "10sdn)
pesH xeH S X ONN 8L-9t/g
{'Pud) guo ~0sdy
PeSH xeH | X ONN 91 -8/g 1
mcm._n_w 2s1q m\m.:.::_‘
ToUSeAn PAMG "5
Jamolg - eARBUY i
(40 o/m "0 iBd) Buueeg
Buueley - Buy-
£08# AeM UnIpCOmM B/2 X gL
(peouepeg) wpim Jefedul -}
WOIS -~ LWPIM [Bueg
Jeoy - LWP [pued

2
L
L
8
I
L
L
I
}
L
X
L

<
[
¥
b
L
S
62
L
¥
¥
B
>4
9

v
|4
¥

sssmpgen) o s 0
e ATt

o EOEL G
sesssegaOa| o

s agng-
g8 LS
LIS

" L00BOG™ " 2L
"G00s08 gl
~eL020E"""g |
T

e 008 UEL
.-.......mm.Nsm...:.:.N—.
TeeeEINaE T L L

e e ]
seenenes f g na

R T T 1
G o et

NOLWLJIHDS30 ‘ALD  # ldUvd A3A

dNOHD HIISNVHL AHVANOOIS ANV AHVWIHL ‘HIMO1g

iz -



johnssj
Rectangle


johnssj
Rectangle



N CUTTIHG HEIOHT
1 WA ADJUSTRENT

is
‘9
PR
12
W 18 22 ark 1800
17— CORTYERS lorer =

1AL 24 V
25
_ e 23 ark
EEETreEE]  Simerk %mrer 1800

28

DECALS

KEY PART # QTY. DESCRIPTION ) : KEY PART # QTY. DESCRIPTION
 F 513741......... 1........0eck Decal 14l 513739.....0u0 ) [ Ignition Decal
- R 513756......... 1........Steering Wheel Decal 15 513743......... - Release Decal
< N 513737......... ) I RH Fender Decal 16,0 5137570000 2........Catcher Exmark Decal
4........ 403005......... - - Deck Danger Decal b I P 403034......... 1 "Commercial" Decal
5. 513742 2.......No Step Decal . |- [ 513749......... 2........Catcher Stripe Decal
L S 513740......... [ Motion Control Tension 19..cceans 513780...c000s 1 -Corner Stripe Decal LH

Decal : Corner Stripe Decal RH
71ienen 513736, ... | Y- LH Fender Decal LH Catcher Top Decal
L - 513738......... ) Console Decal RH Catcher Top Decal
< N 513748......... 2.0 Guard Decal RH Fender Stripe
10......... 303293......... 2eivnns 2 Minute Warning Decal .LH Fender Stripa
H....cuce. 513746......... 2. Muffler Decal Large "Exmark” Decal
12 513745......... 2.......Engine Warning Decal .Battery Decal
< - 513744......... ) [ Seat Prop Decal ~'Patent Pending" Decal



johnssj
Rectangle


johnssj
Rectangle





johnssj
Rectangle



EXMARK MFG. CO., INC. PART # 850070
INDUSTRIAL PARK BOX 748 BEATRICE, NE 68310
402/2234010 FAX 402/223-4154

ALL RIGHTS RESERVED 1988 PRINTED IN U.SA.

NETR,

MFG. CO. INC.



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 


